A STUDY OF CHEMICAL PHOSPHORUS REMOVAL

AT FOUR SEWAGE TREATMENT PLANTS

by

MURRAY TOD SCHROEDER

A thesis submitted in partial fulfillment of the

requirements for the degree of

MASTER OF SCIENCE IN

CIVIL ENGINEERING

at the

UNIVERSITY OF WISCONSIN - MADISON

1988



A STUDY OF CHEMICAL PHOSPHORUS REMOVAL

AT FOUR SEWAGE TREATMENT PLANTS

ﬁ

by

MURRAY TOD SCHROEDER

A thesis submitted in partial fulfillment of the

requirements for the degree of

MASTER OF SCIENCE IN

CIVIL ENGINEERING

at the

UNIVERSITY OF WISCONSIN - MADISON

1988



,
,
%

ACKNOWLEDGMENTS

I would like to thank Dr. P.M. Berthouex for his help, The Soap and
Detergent Association for funding, Dr. Keith Booman and Richard
[...]
ferric chemical sludge mass quantities were 1.2 times greater than
alum sludge mass quantities precipitated under controlled initial
phosphate concentrations, final pH, and precipitant dose. These
results are counter those reported by LeClair and Cambell, but seem
reasonable. Because iron has a higher molecular weight, it should

form a heavier precipitate than aluminum per unit of precipitated
phosphate. If the precipitates are FegrPO4 (OH)3r-3 and ALgPO4(OH)3g_3,

and R is the same for both, then for stoichiometric precipitation,
ferric iron would be expected to produce a sludge with 2¥1 times more
mass than aluminum. Observed deviations from this value in field and
lab work could be the result of the different pH ranges over which the
two chemicals stoichiometrically remove phosphate and deviations in
the chemical composition of the precipitate. Recht and Ghassemi
(1970) found that the optimal pH value for iron phosphate
precipitation in tap water was between 3.5 and 4, while the optimum
for aluminum was about pH 6. The results of their tap water
experiments also indicated the stoichiometric ratio for aluminum
phosphate is slightly greater at the optimal pH (1.2 for Fe, and 1.4

for aluminum).



23

2.3.3 Point of Chemical Addition.

Additional suspended and dissolved solids removal by chemical
addition is dependent on the dose point. The recent USEPA Phosphorus
Removal Manual (1987) presents potential TSS removal efficiencies for
primary and secondary treatment, with and without metal salt addition.
These data suggest that primary TSS removal is 40% - 70% without
chemical addition and 60% ~ 75% with chemical addition, and that
secondary TSS removal is 80% - 90% without chemica; addition and 85% -
95% w££h chemical addition. The USEPA manual also suggests that 30%
of the dissolved solids (i.e. filterable through a 0.45 micron
membrane filter) are removed when chemicals are added to a raw
wastewater, or primary effluent, and that removal of dissolved solids
is negligible when chemical is added to biological oxidative
processes. Sludge mass resulting from dissolved solids removal can be
estimated indirectly with soluble COD, TOC, or BOD data; however,
these data were not studied in this research (65, 66).

In a survey of 185 Canadian wastewater treatment plants that were
retrofitted for chemical phosphorus removal, Schmidke (1985) reported
average sludge mass increases of 42% and 26% at primary and
conventional activated sludge plants, respectively. The percentage
increases may reflect differences in the degree of enhanced suspended,
and dissolved solids removal.

Gleisberg (1985) cites a study of 150 German chemical treatment

plants where the average reported increase in raw sludge production



24

was 8%, relative to conventional primary clarification. This value is
considerably different than the 42% value reported by Schmidke, and
due to site specific wastewater conditions and chemical dose
practices.

Chemical addition is known to increase sludge production.
However, the above information indicates that percentage increases in
sludge production cannot be applied to individual plants because of
unique wastewater compositions and chemical dosing practices.

The most recent USEPA Phosphorus Removal Manual (1987) clearly
states that observed percentage increases, such as those cited above,
are not useful for design purposes. The manual recommends using jar

tests to estimate sludge production.

2.3.4 Estimating Chemical Sludge Production

The principles of chemical stoichiometry can be used to estimate
the mass of chemical sludge produced by metal salt addition to
wastewater (51, 65, 69).

The USEPA Phosphorus Removal Manual (1987) suggests that
stoichiometric chemical sludge estimates should be increased by 35%
for design work. This "safety factor™ has not been proven to exist in
controlled experimental work, and is not used in this report.

In the following discussion, the assumptions of the chemical
sludge model are presented.

For stoichiometric precipitation, one mole of metal phosphate



m e,

v e e

T P O O P e e e e

i

25

(phosphate sludge) will form for every R moles of metal ion consumed,

according to:

R Me3* + P043™ + 3R-3 OH™ = MegPOy4(OH)3g-3(s) 2-1

In non-stoichiometric phosphate removal, the excess metal ion is
presumed to form an insoluble metal hydroxide (hydroxide sludge)

according to:

Me3* + 30H™ = Me(OH)3(s) 2-2

The amount of excess metal ion in a wastewater will be a function of

several variables including pH. However, since all orthophosphate
insolubilized is assumed to be in the form of MerPO4(OH) (3r-3), then

the quantity of phosphate sludge can be calculated by estimating the
amount of phosphate removed. The stoichiometric coefficient, R = 1.5,
is assumed fixed for all wastewater conditions.

Any excess iron not involved in phosphate precipitation is used to
calculate the quantity of hydroxide sludge. The residual cation
concentration is assumed negligible.

Unoxidized waste pickle liquor tends to form gelatinous ferrous
hydroxide precipitates. The mass ratio of ferric hydroxide to ferrous

hydroxide is 1.19. If all the ferrous iron not involved in phosphate



N N N L L

T e e T P er

e

26

precipitation is assumed to form ferric hydroxide, then the hydroxide
sludge quantity calculations will be in error by +19%.
The following equations are used to predict chemical sludge

quantities for the two possible cases:

Stoichi ic p L .

CPSL = [ (Me/MWM) (1/R)]

x [(R x MWM) + MWPO4 + 3(R~1)MWOH] (8.34 Q) 2-3

Non=Stoichi ic P -

CHSL = [(Me/MWM) - (R x Pc/MWP)] (MWM + 3MWOH) (8.34 Q) 2-4

CPSL = [(MWM x R) + MWPO4 + 3(R-1) (MWOH) ] (Pc/MWP) (8.34 Q) 2-5

Where: CPSL = Chemical Phosphate Sludge, lb/day

CHSL = Chemical Hydroxide Sludge, lb/day
Me = Metal Ion Dose, mg/l

P = Estimated Chemically Removed P, mg/1l
R = Stoichiometric Coefficient, = 1.5
MWM = Molecular Weight of Metal, mg/mmol

( 55.85 for Fe, 26.98 for Al)



27

MWP = Molecular Weight of Phosphorus

= 30.97 mg/mmol
MWPO4 = Molecular Weight of PO4 Phosphate

= 30.97 + 4(16) = 94.97 mg/mmol

MWOH = Molecular Weight of Hydroxide
=16 + 1 = 17 mg/mmol
Q = Flow, Mgd

Figure 2-5a shows predicted chemical sludge production as a
function of iron dose for average wastewater conditions found in the
primary clarifiers at Blue Plains (see Figure 3-2). The iron dose is
expanded over a wider range to clearly reveal the theoretical
relationship. Figure 2-5b shows the same values for the rénge of iron
dose used since February 1984. This figure illustrates two important
concepts. First, chemical sludge production is more strongly related
to initial phosphate concentration than final phosphate concentration.
Secondly, chemical phosphate sludge production is dependent largely on
the amount of metal ion dosed.

Typically, estimates of chemical SP removal in activated sludge
are adjusted for biological action by assuming 1 mg/l SP is removed
biologically per 100 mg BOD removed. This adjustment means that for
the plants of this study, between 0.5 and 1.5 mg/l SP would be removed
biologically, with the chemical precipitation providing any additional

SP removal. The following calculation illustrates how the chemical



Figure 2-5

28

Sensitivity of Predicted Chemical Sludge Production to

Changes in Influent and Effluent Phosphate Concentrations
for Conditions Representative of Blue Plains East Primary

Clarifiers, February 1984 - March 1987 a)
b)

Representative Iron Dose Range.

Chemical J

Q =170 Mgd

SP Influent = 3.9 mg/

Expanded Scale,

Sludge 45~
kip/day . (@
y SP Influent = 1.4 mg/
0 v IR ot Ll ) T T T T T T
0 ’ 15 30
Fe Dose, mg/
50
<4 Q=170 Mgd
. SP Effluent = 1.2 mg/
SP Effluent = 0.7 mg/|
i SP Effluent = 0.2 mg/l
Chemical
Sludge g9~ SPinfluent =3.9 mg/ ©)
kipvday
_4 SP Influent = 1.4 mgA
10 T T 1 T T -
85 12
Fe Dose, mg/!



X
\
X
X
i

29
sludge mass calculations are relatively insensitive to the above
assumption of biological removal:

Given: MW Fej gPO4(OH); g5 = 204 and MW Fe(OH)3 = 107
Assume: Flow = 300 MGD (Approximate flow at Blue Plains)

Biological SP Removal = 1 mg/l

Excess iron is used to precipitate both solids, &€ R = 1.5,
Calculations: One mg/l of SP removal forms 1 x (204/30.97) = 6.6 mg/l

phosphate sludge, by consuming (1/30.97) (1.5 mol/mol) (55.85) = 2.7
mg/l Fe. If the 1 mg/l SP removal is assigned to biological uptake,
instead of precipitation, then under the assumptions of chemical model
the unreacted iron will form 2.7 x (106.85/55.85) = 5.2 mg/l hydroxide
sludge instead. The concentration of total chemical sludge is reduced
by (6.6 - 5.2) = 1.4 mg/l. This translates to 1.4 (8.34) (300

MGD) /1000 = 3.5 kip/day. This is small compared to the approximately
200 kip/day of secondary sludge produced at Blue Plains, and the
average estimated secondary chemical sludge production of about 50

kip/day (See Chapter Four).




,

\
i
i

30

CHAPTER THREE: BLUE PLAINS WWTP

3.1 BACKGROUND

The Blue Plains wastewater treatment facility is located in the
southern corner of Washington D.C. on the Potomac River. In 1986, Blue
Plains treated an average daily flow 287 MGD, originating primarily
from residential areas and office complexes. Approximately 94% of
this flow originates in the District of Columbia and Maryland, with
the balance coming from Virginia. The total service population is
approximately 2 million (36).

In Maryland, a ban on phosphate detergents became law on December
1, 1985. A ban in Washington D.C. was signed in January 1986, but did
not become fully effective until September 1986. No ban is presently

in effect in Virginia.

3.2 PROCESS DESCRIPTION

Liquid treatment at Blue Plains includes screening, grit removal,
primary clarification, modified aeration activated sludge,
nitrification, dual-media filtration, chlorination, and post aeration.

Figure 3-1 is a schematic of the process at Blue Plains. The
influent is split for primary and secondary treatment in an east plant
and a west plant. 1In 1986 the average process flow to the east plant
was 160 MGD, and the flow to the west plant was 130 MGD. The
secondary effluents are combined for nitrification.

Gravity thickening and dissolved air flotation are used to thicken



¥Waate Pickle Waate
Liquor, Ferric Pickle
Chloride Liquer Ferric
Chloride Lime Polymer
Punmp
Stationa Aerated Dual Chlorine
& Bar Grit Primary Secandary Nitriticatio Media Contact
a Screena Chambers Clarifiers Aeration Clarifiers Aeration Clarifiers Filtration Chamber
aw
Influent
Recycles Return l
From Solids Return Sludge Fllter Backwash
Procesalng to Nitrification
Raw Sludge
Sludge to East and
9® luest Plant Waate Sludge Lime
Ferric
Gravity Thickener cravity Sludge Vacuum FilteraChloride
Overflow, to Weat Thickeners Dlssolved Blending and Centrifuges
Secondary Influent Al
Flotation L _f ” Composting
Fllter Incineration !
Press §> Landfill and
l [ l Land Application
4 pPlesolved Alr Vacuum i L |
Flotation Filtration
- 1

Digestera

LI

| f

Sludge Flow: Ferric

]

Chloride

Liquid Flow:

Figure 3-1

’ Composting

Blue Plains Process Flow Diagram.

1€



i
i
i

,
E

32

the raw sludge and waste activated sludge, respectively. The
thickened sludges are blended and either 1) anaerobically digested and
further thickened before composting, 2) dewatered before composting,
or 3) dewatered before incineration. Centrifuges, vacuum filters, and
drum filter presses are used for dewatering. Successful vacuum filter
operation requires conditioning with ferric chloride and lime. The
centrifuge operation only requires conditioning with polymer.

At Blue Plains, recycle streams from the solids processing
facilities are returned to liquid treatment above the east and west
plant aeration basins. These recycle streams contain residual iron
from the sludge conditioning, but the quantity of iron available for
phosphorus removal unknown.

Until July 1985, gravity thickener overflow was routed ahead of
the west primary clarifiers. From July 1985 to the present, this

recycle has been returned below the west plant primaries.
Waste pickle liquor (WPL) and ferric chloride (FeClj3) are used to

precipitate phosphorus as well as enhance suspended solids and BOD
removal. Pilot studies conducted in 1970 by the USEPA and the
District of Columbia concluded that iron was a more cost effective
chemical treatment than alum (37).

Prior to 1979, ferric chloride was dosed to the mixed liquor
channel ahead of the secondary clarifiers. In 1979, a pilot study by
Bethlehem Steel and Blue Plains plant engineers was conducted using
waste pickle liquor. WPL added directly to the aeration tanks was

reported to be as effective as ferric chloride in removing phosphorus.



\
\
,
,

33

This dosing location promoted the oxidation of ferrous iron to ferric
iron (35). The study also concluded that the substitution of WPL for
ferric chloride did not significantly lower the pH of the final
effluent. The study was prior to nitrification startup in 1980.

Waste pickle liquor is preferred by the operators, because it is
provided by the steel industry at a lower cost than ferric chloride.
Ferric chloride is used when WPL is not available to meet the demand.

In 1981 dual media filter construction began in order to meet the
effluent suspended solids limit. Construction was not completed until
April 1983. Blue Plains was unable to meet the TP limit until
mid-1983 because of the particulate phosphorus associated with the
suspended solids (l1). The effluent limitation on TP was 0.22 mg/l for
the period of record examined in this study.

Beginning in February 1984, ferric chloride was added to the
aerated grit chambers, while maintaining both ferric chloride and WPL
dosing to aeration. This action was taken to reduce secondary sludge
production, because the sludge treatment system was overloaded with
biological sludge as a result of high organic loading from the
primaries.

In April 1986, waste pickle liquor began to replace the use of
ferric chloride in the primaries. In March 1987, the waste pickle
liquor solutions contained about 9% by weight free sulfuric acid.
Before the end of 1987, the steel industry from which Blue Plains
obtains its pickle liquor is scheduled to change its treatment process

so that the resulting solutions will contain approximately 1% by



34

weight free hydrochloric acid (1).

3.3 OPERATIONS DATA
At Blue Plains, computer records are currently maintained for

nearly 600 wastewater treatment parameters. In March 1987, daily

values of BODg (BOD), total suspended solids (TSS), total phosphorus

(TP), soluble phosphorus (SP), waste pickle liquor (WPL), FeClz, flow

(Q), sludge flow, and sludge solids were obtained directly from the
computer data base, Data was obtained for the period from Jan 1,
1983 to March 19, 1987.

Daily values have been reduced to monthly averages for the
following analyses. Most monthly averages are compiled from 20 to 31
daily measurements, with the exception of March 1987. Aall monthly
averages regardless of the number of daily observations, are

considered representative of operating conditions during the month.
Secondary influent and effluent pH and total alkalinity (as CaCOj3)

daily averages were transcribed from handlogs for February 1, 1984 to
March 17, 1987. The daily average pH values represent the simple
average of three pH values, one from each eight hour work shift. 1In
each shift, two pH measurements are averaged. In the analysis,
monthly average values are simple averages, computed from the reported

daily averages.

Figures 3-2 through 3-5 are simplified process flow diagrams,



35

Figure 3-2 Blue Plains East Primary Process Data.
IRON DOSE (mg/1l) INFLUENT CONDITIONS
(FEB 1984 - MAR. 1987)
WPL Fe3 Total Q BODI TSSI  TPI SPI
AVE. 3.93 7.36 8.60 AVE. 171.8 121.7 133.7 4.39 2.59
S.D. 2.08 4.26 3.20 s.D. 23.1 19.6 23.0 0.69 0.55%
N. 12 38 38 N. 51 50 51 S0 43
MAX 6.84 15.11 15.11 MAX 235.2 178.6 180.3 6.02 3.86
MIN 0 0 0.51 MIN 138.3 69.1 70.8 3.25 1.41
—_—
)4
PRIMARY
CLARIFIERS
SOLIDS PROCESSING RECYCLE
Q BODI TssSI TPI
AVE. 14.0 115.2 322.5 4.8 CALCULATED EFFLUENT CONDITIONS
S.D. 3.26 36.2 113.7 2.2 —
N. 39 38 39 39 BODO TSSO TPO SPO
MAX 17.4 213.6 639.8 11.8
MIN 2.1 57.3 165.8 1.6 AVE. 70.6 49.8 2.93 0.78
| S.D. 10.5 14.7 0.97 0.54
N. 49 S1 50 40
MAX 89.4 93.4 5.33 2.74
MIN 53 8 1.14 0.16

pHO ALKO
AVE. 6.94 133.3
s.D. 0.10 10.7
N. 33 33

MAX 7.12 156.4

MIN 6.68 109.4
SECONDARY INFLUENT CONDITIONS




Figure 3-3

Blue Plains West Primary Process Data.

IRON DOSE
(FEB 1984 - MAR. 1987)

WPL
AVE. 4.47
s.b. 2.51
N. 12
MAX 0

SOLIDS PROCESSING RECYCLE

Q BOD TSS

AVE. 10.3 113.3 219

S.D. 6.6 35.5 115
N. S1 49 51
MAX 21.0 214 637

MIN 3.2 57.3 159

pHO
AVE. 6.87
S.D. 0.13
N. 33
MAX 7.13
MIN 6.62

SECONDARY INFLUENT CONDITIONS

S—

ALKO

136.2
24.5
33

249

112

PRIMARY
CLARIFIERS

TP

5.11

2.19
S0
11.80
l.61

Q BODI TSsI TpPI

AVE. 14.7 445 682 15.5
S.D. 1.1 391 728 14.7
N. 30 28 30 29

MRX 16.8 1729 2929 64.7
MIN 10.3 106 129 3.93

36

INFLUENT CONDITIONS
Q BODI TSSI  TPI SPI
AVE. 135.2 128.0 139.2 4.31 2.42
S.D. 13.3 18.3 25.6 0.76 0.74
N. 51 50 51 S0 42
3 TOTAL
Fe3 T MAX 162.2 164.3 191.5 6.20 5.40
6.43 7.88 MIN 79.6 87.5 73.5 3.00 1.37
3.91 2.92
38 as
0 0 GRAVITY THICKENER OVERFLOW
L - (JAN. 1983 - JUNE 1985)

CALCULATED EFFLUENT CONDITIONS

BODO TSSO TPO SPO

AVE. 92.4 85.7 3.20 0.57
s.D. 14.0 19.7 0.%0 0.39
N. 49 51 S0 40
MAX 118.0 129.0 §S.6 1.76
MIN 52 36 1.40 0.17

GRAVITY THICKENER OVERFLOW
(JUNE 1985 - MARCH 1987)

Q BOD TSs TP
AVE. 12.7 157 223 4.3
s.D. 2.7 83 67 1.3
N. 22 21 21 21
MAX 15.3 451 379 6.5

MIN 4.9 64 148 2.5



:

37

Figure 3-4 Blue Plains East Secondary Process Data.
INFLUENT CONDITIONS (mg/1)
Q BODI TSSI TPI SPI pHI ALKI
AVE 179.4 73.9 67.1 2.94 0.78 6.94 133.3
s$.b. 19.2 10.4 13.4 0.91 0.54 0.10 10.9
N 51 50 51 50 40 33 33
MAX 236.7 97.7 99.0 5.33 2.74 7.12 156.4
MIN 152.4 56 41.1 1.27 0.16 6.68 109.4
IRON (mg/l)
WPL
AVE 6.49
s.D. 2.75
N 51
MAX 12.1
MIN

°| AERATION

IRON (mg/1)

Fe3
L AVE 3.49
TOTAL IRON (mg/l) €«— —  s.D. 3. 60
N 51
AVE 9.98 MAX 12.30
S.D. 2.48 MIN o
N 51
MAX 18.2
MIN  4.35
CLARIFICATION
Wasted Sludge
(kip/day)
AVE 69.99
S.D. 19.67
51
MAX 114.95
EFFLUENT CONDITIONS (mg/l) MIN 33.2
BODO TSSO TPO SPO pHO ALKO
AVE 13.6 19.7 0.07 0.17 6.89 104.3
s.D. 6.9 9.9 0.41 0.16 0.15 13.5
N 50 S1 50 44 33 33
MAX 30 46.1 1.68 1.0 7.23 132.0
MIN 4.9 7.8 0.23 0.05 6.59 77.1



Figure 3-5

Q
AVE 157.6
S.D. 16.1
N 51
MAX 187
IRON (mg/1] MIN 108
WPL
h 4
AVE 6.3
s.D. 2.4
N 51
MAX 13.7
MIN 2.0 AERATION
TOTAL IRON (mg/l)
AVE 8.7 —
s.D. 2.2
N 51
MAX 16.1
MIN 3.8 CLARIFIER
>
A\
EFFLUENT CONDITIONS(mg/l)
BODO TSSO TPO SPO pHO
AVE 8.8 24.7 0.68 0.14 6.68
s.D. 4.5 12.7 0.28 0.10 0.12
N 43 51 50 44 33
MAX 18.9 67.5 1.3 0.47 7.14
MIN 2.7 7.0 0.24 0.06 6.56

Blue Plains West Secondary Process Data.

INFLUENT CONDITIONS (mg/l)

BODI TsSsI TPI SPI pHI

96.1 104.7 3.4 0.57 6.87
12.8 16.2 0.9 0.39 0.13
50 51 S50 40 33

126.6 145.8 5.8 1.76 7.13
72.1 73.4 1.6 0.17 6.62

IRON (mg/l)
Fe3
AVE 2.4
S.D. 2.9
N 51
MAX 11.2
MIN ]
WASTED  SLUDGE
(kip/day)
AVE 124.27
s.D. 16.49
N 51
MAX 161.32
MIN 87.63

ALKO

99.2
10.6
33
119
79.6

38

ALKI

131
11.
33

155

112



showing the parameters collected from the plant records and the
locations at which they were measured. The primary effluent pH and
alkalinity are assumed to be the same as the measured secondary
influent values. This assumes that the net impact of recycle streams
is zero.

BOD, TSS, TP, SP, alkalinity, and pH are measured directly above
and below the aeration basis. For primary treatment analyses, the
impact of recycle streams must be considered. Primary influent and
effluent BOD, TSS, and TP values are estimated by mass balance
calculations, taking into account the addition or subtraction of
recycle flows. SP concentrations are not measured in the gravity
thickener overflow recycle (GTOR) or solids processing building
recycle (SPBR) streams.

Assumptions are made regarding locations where the SP
concentration was not measured. The assumptions for estimating
[...]
Models 20 and 25, both three-term models, have roughly the same
predictive power, i.e. similar R2 and S. Both models have iron dose
(FeK) and flow (Q) terms with approximately the same estimated
coefficients. Model 20 contains the TSSIK term and Model 25 has the
dTSSK term. There is a degree of interchangeability between the dTSSK
and TSSIK terms, removal being a to large extent determined by the

influent solids loading.

The estimated effects of iron dose (coefficient bj) in Models 20



7

119

and 25 indicate that over the range of observed iron doses, primary
sludge production increases about 5 to 5.5 kips for every kip of iron
dosed. The average iron dose for the period modeled was 15.6 kip/day,
including the first thirteen months of record when no iron was used.
Assuming that the increase in primary sludge mass was due entirely to
formation of chemical precipitate (i.e. assuming no enhanced suspended
solids removal due to iron addition), there was an average of 28.9
percent of the total reported sludge [5(15.6) = 78 kip/day chemical
sludge, or 100(78/270.2) = 28.9%]. This compares poorly with the
theoretical sludge calculation in Chapter Three, which predicted an
average of 16.7 % chemical sludge (percent of total sludge by weight)

for the months when iron was dosed. The discrepancy probably
indicates that the estimated value of b3 reflects some degree of

enhanced TSS removal, a reasonable expectation on mechanistic grounds.

4.5 SECONDARY PHOSPHORUS REMOVAL

Regression analysis verified that essentially complete removal of
SP was achieved regardless of iron dose. This is consistent with
theory. Iron is used in excess, as shown in Chapter 3, and
pri:cipitation is constrained by the solubility limit and the final pH.

The effect of BOD removal was significant and positive; this is
consistent with the expectation that some phosphoru§ is removed by
biological uptake. The derived regression model, however, did not
reliably predict biological uptake. A predictive model of this

mechanism would have to simultaneously account for chemical removal



e

120

and biological uptake. The correlation between independent variables
makes it impossible to separate the two mechanisms using multiple

regression methods.

4.6 SECONDARY SLUDGE
All possible combinations of the following model were fitted to

data from the secondary plant data from December 1983 to March 1987:

SLUK = bg + by TSSIK + b, dBODK + b3 FeK + by dSPK 4-4
where SLUK = Sludge Production, kip/day
TSSIK = Influent TSS, kip/day
dBODK = BOD Removed, kip/day
FeK = Iron Dose, kip/day

dSPK = Soluble Phosphorus Removed, kip/day

Regressions for the two plants are summarized in Tables 4-4 and 4-5.

4.6.1 East Plant

None of the regressions presented in Table 4-4 explain East Plant
secondary sludge production better than the average value of 69.6
kip/day (S.D. = 20.9, n = 40). Changes in sludge production,
resulting from changes in iron dose or SP removal, can not be
estimated with these models. The effects are masked by the highly

variable sludge values.



i
i

Table 4+

NODEL: SLUK = b0 + bl TSSIK + b2 dBODK + bI FeK + b4 dSPK

Mdel b0 bl b2 b3 bd R

A %37 0.3 0009
201 1.2

2 18.87 0.59 0 0.09
0.71 1.92

3 .7 1,28 0 0.07
7.7 -1,68

' 7.3 579 40 0.07
14,67 -1.83

s 967 023 0.42 0013
035 1.27 L2

6 .86 0.2 -0.84 0 0.12
219 1.39 -1,06

N Y 497 0 0.12
230 1.53 -1.16

g 0.2 0.52 -1.04 0013
.33 .67 -1.40

9 20.38 0.6 .8 40 017
0-79 2.22 -1.97

10 84.39 0.7 -39 40 0.0
6!59 -°n7° -0158

1y W43 047 0.4 -0.81 0 0.15
0.8 0.85 1.24 1,03

12 5.3 0.42 0.5 5,88 40 0.18
0.57  0.63 1.4 -1.59

3 17.10 0.68 017 -8.58 40 0.18
0.49 207 0.14  -1.33

14 2.0 0.25 0.3 38 & 012
200 1,38 .33 -0.%8

13 10.48 013 039 0.24 -7.87 & 0.18
0,29 0.4 1,62 0,20 -1.20

121

Blue Plains East Secondary Regression Qutput for Equation 4-4 .

5
20.3

20.3

20.3

20.3

20.1

20,2

20.2

20.0

19.3

20.7

20.1

19.7

19.8

20,4

20.0



Figure 4-4

122

Blue Plains East Secondary RSS vs. Number of Model Terms
(excluding bg) and Sequential F values for Models in

Table 4-4. Data labels represent model number.

_ I.-/ . 3 4 10

144 s a " 1

13 -

12 T T Y T T T — T T T T \

T 1 17 2 2 2 2 2 2 3 3 3 3
¢ Nesal Terme (swet. 80)
MODEL  TERMS RSS NSE Sequential F Value

! 1 15398.9  410.3
2 1 13599.0  #10.5
3 1 15936.8  419.4
4 1 15002.3  421.1
3 2 14930,7 404,10 1.6 1.6 2.4 2.5
b 2 15142,5  409.3 1.1 {.1 1.9 2.1
7 2 13048,7  404.7 1.4 1.4 2.2 2.3
8 2 188141 400.4 2.0 2.0 2.8 3.0
9 2 14124,0  381.7 3.9 3.9 4.7 4.9
10 2 197946 42b.9 -0,3 <0.3 0.3 0.3
1 3 14323.9  403.4 1.1 1.3 1.3 0.7 -1.0 3.1
12 3 13968.3  388.0 2.3 3.0 2.8 2.2 0.4 4.7
13 I s 3921 2.1 2.6 2.4 1.8 0.0 4.3
14 3 15004,2  415.8 -0.1 0.3 0.1 -0,5 -2.1 1.9
13 4 13932.2 398.b 1.4 0.0 0.4 Lb



123

Table 4-5 Blue Plains West Secondary Regression Output for Equation 4-4.

MODEL: SLUK = b0 + bl TSSIK + b2 dBODK + b3 FeK + b4 dSPK

Model B0 bl b2 b3 b4 n R2 §

1 97.88  0.21 40 0.0 15,9
5.32 1.8

2 130.92 =0.03 0 0.00 17,4
6-36 '0025

3 98.13 2.4 0 0.3 153
11,60 3.4

4 118. % 1213 40 0.83 16,3
1.0 .3

5 112.2' 0.30 -0023 w 0009 16.9
5.03  1.90 ~-1.14

s 47.68  0.23 2.3 0 0.30 14,8
3.73 .88 3,59

7 93.63  0.19 11.83. 40 0,17 161
3.3 L 2,26

8 106. 44 -0.08 2.48 0 0.0 154
3.4 -0.47 380

9 141,47 -0,22 14,5 40 016 142
7-23 '1120 2-“

10 98,38 238 078 % 0,23 153
10,41 2,30 0.1t

{1 84,30 0.34 -0,28 2.50 0 033 145
13 248 1.4 79

12 120.47 0.36 0.4 16,210 % 0,28 3.2
597 28 -2.34 3.10

13 111,44 -0.11 2,19 2,88 M 0.24 134
482 -0.38 1.9 0.3

14 56,83 0.3 2.0 -0.9% 4 0,30 3.0
345 1,86 2.8 -0.14

13 92.25  0.35 -0.34 2,10 497 40 0. 144
.88 2,532 -7 2.04 0.7




124

figure 4-5 Blue Plains West Secondary RSS vs. Number of Mc.iel Terms
(excluding bg) and Sequential F values for Mode's in

Table 4-5. Data labels represent model number.

)
-

(-3
(Theusends,
[
1
w
[
]
»
@

R A Sl B S S et S SR v
1 ] ) 1 2 2 2 2 2 2 3 3 3 3 4
¢ Negel Terms (exal. 30}

MODEL  TERMS RSS NSE Sequential F Value

1 ! 10895.2  28b.7

2 1 11550.6  304.0

3 1 68e835.6  233.0

4 1 10115.0  266.2

b 2 10523.1 2844 1,3 3.6 5.9 -4

) 2 80815 218.4 12.% 159 3.3 9.3

7 2 9570.4 2887 5.0 7.7 -8 2.1

8 2 88027 237.9 6.8 (1.6 0.2 &3

9 2 97354 263.1 A4 6.9 -3Y LA

10 2 88526 2393 8.5 11,3 0.0 53
1 3 75174 208.8B 144 2,7 9.B &2 10.6 4.4
12 3 83092 230.8 9.6 -1.0 NI 2.1 62 2.4
13 3 8106 36 1.2 -2,8 33 01 4O 03
14 3 8077.2 2244 10.9 0.0 &7 32 7.4 IO
15 A O30 221 0.4 A2 A4 3




125

4.6.2 West Plant

The most efficient model in Table 4-5 is Model 3, a simple linear
function of iron dose. The model is weak and is the result of the
weak correlation between sludge production and iron dose (see Figure
3-55¢). The model is not useful for estimating changes in sludge

production that have resulted from changes in iron dose.

4,7 SUMMARY
The following conclusions can be drawn from the analyses presented

in Chapters Three and Four:
1) The average Fe/P. ratio does not accurately characterize

primary SP removal (east and west plants) because there seems to be
periods of time when SP removal was sStoichiometric and other periods

when it was non-stoichiometric.
2) Monthly average Fe/P. ratios show a downward trend between the

initiation of primary iron dosing and the phosphate detergent ban
approximately two years later. Therefore, any observed reductions in
chemical dose should not be attributed entirely to the phosphate
detergent ban. They resulted, at least in part, from improved
precipitation efficiency and partly the ban lowering phosphorus
loading. |

3) Multiple linear regression models indicate that changes in
primary sludge production were not related to changes in primary

influent SP.






126

4) 1Iron dose, influent TSS (or TSS removed) and flow should be
used to estimate primary sludge production. The best models indicate
that chemical dosing is responsible, on average, for about 30% of the
sludge production (mass basis). This 30% includes chemical solids
production and enhanced solids removal. Plots and regression analyses
indicate that dosing iron to the primary settling basins enhanced BOD
and TSS removal, but the incremental removal due to this could not be
reliably quantified. Stoichiometric calculations indicate that dosing
iron to the primary settling basins produced primary sludge mass
quantities that contained, on average, 17% chemical precipitate.

5) At Blue Plains the data suggest that iron dosing has caused
significant changes in primary sludge production. Also, the
efficiency of primary soluble phosphorus precipitation has increased
since primary iron dosing was initiated in 1984. Therefore,
reductions in primary sludge production between 1985 and 1986 are due,
in part, to more efficient iron use as well as the decrease in iron
requirement associated with the decreased phosphorus loading.

6) Secondary soluble phosphorus precipitation has been
accomplished most of the time with a non-stoichiometric iron dose.

Any reduction in secondary influent SP will not result in a
proportional reduction in iron dose. SP removal is constrained by the
final pH. Regression models were not helpful in characterizing
secondary soluble phosphorus removal.

7) On average, the estimated (stoichiometric) chemical sludge was

27 percent of the reported secondary sludge. Large variations in the



i
\

\

127

secondary sludge production obscure the effects of iron dosing and SP
removal. Regression was not helpful in relating the variables to
sludge production. Some variation results from fluctuations in primary
effluent quality, which may be related to the pattern of iron dosing
in the primary basins, and to the magnitude and composition of sludge

treatment return flows.



128

CHAPTER FIVE: PISCATAWAY WWTP

5.1 BACKGROUND
The Piscataway wastewater treatment plant in Accokeek, Maryland,

treats an average flow of 17 MGD, and discharges into the lower reach

of Chesapeake Bay. The plant services an estimated 135,250 persons.

In Maryland, a ban on phosphate based detergents became law on

December 1, 1985.

5.2 PROCESS DESCRIPTION

The plant consists of grit removal, primary clarification, step
aeration activated sludge, secondary clarification, nitrification,
final clarification, mixed media filtration, chlorination, and post

aeration. Figure 5-1 shows the process train at Piscataway.

Raw sludge and waste activated sludge are gravity thickened.

Thickened sludge is anaerobically digested, stabilized with lime, or

placed in holding before vacuum filter dewatering. Ferric chloride
and polymer are used as dewatering conditioners. Ultimate disposal
consists of land application, or composting in the case of
non-stabilized sludges.

Solids processing recycle, filter backwash, and gravity thickener
overflow are returned to the influent pump station. Filter backwash
is also returned directly to the nitrification reactors.

Before March 1987, chemical phosphorus removal was accomplished by



129

‘wexberqg morT3 sseocoxg juaulea1] I93emd3seMm AemejeosTd 1-S

buyisodwo) 10
uo[ied>11ddy pueq og

2anbt3

18wk {od
apyIoTyD Dfi1a4
Wi
s A * = mo73 abpnys
= moT13 pinbi1
tpuabeq
uojiezyIygqe3s uojisabjg buyptoH
awyT sjqoieeuy abpnis
s12UdYDTYL Kitaeas
bujuayoiyl ebpnis (¢
ebpnts abpnts yseayoeg 183114 (Z
[] | t KAiewyig
juenyjur juerq eisen ¥ Buyssesoid EPIlOs (1
10 UOTI®DTITIIIN 111jpue] o3 twoij
031 Ysemydeg syiqeq carohdey
abpnys
abpnis uinjey Q
uinyey
<4 uaniju
@AY Oewolod <& ™ . - o - — * :u“_u I

uoyIeIdy Jaqueyd UOYIRIITT A s13yjfae(d uorielay s1eyjyie[() uoy3IviIaY s1a(jlae(d  slaqueyd

asod 3oe3uO0) e{PaN UOTIPDTITIITN |uoTieoyJyizIN Azepuodas Alepuodas Azewgig a1

auyjioryd pPoxXIW ] paieley

1ewhr0q Wy asoQq wnyy
wunyy




i
:
X
i
i
\
¥
k
i
k
k
i
i
k

130

split dosing with liquid alum to the secondary aeration basins and the
effluent from the nitrification reactors. Polymer is added before
final settling for improved floc formation. Lime is added to
nitrification for pH control, however, the quantity is not metered.
Nitrification effluent pH is metered. Alum dosing to the secondary
aeration basins was discontinued in March 1987, as part of a study to

quantify biological phosphorus removal.

5.3 OPERATIONS DATA

Most data used in following analyses were obtained from copies of
monthly summary sheets. Secondary effluent and nitrification effluent
soluble orthophosphate data for July 1984 through June 1985 were
obtained from a report by McNamee, Porter, and Seeley (50). Lime use
data was provided by plant operators during a plant visit in March
1987.

Soluble phosphorus is measured as orthophosphate at Piscataway,
and is denoted by OSP in this chapter. Also, particulate phosphorus
is estimated with TP =~ OSP, and it is denoted with Non-0SP.

The impact of the phosphate detergent ban will be assessed in
terms of orthophosphate loading, not TP loading, since detergent

phosphates are usually soluble orthophosphates.

5.4 RAW INFLUENT CONDITIONS

Figure 5-2 shows the influent wastewater flow for January 1980



‘yjuol "sa MmOTJd 3uanTjul ‘Aemeleostq Z-S 21ubtg

131

48 TUDl @@ "UDr QR TJUDr  $g ‘Ul €@ "uDf T CUDl | @ ‘uorr Qg ‘vor

aalassssssaaaalassssasaaasdosasssaaasaadaasasansaanstasasssanasslossasaanaanldosassasns Oﬂ

S
-zt
- 1
\)\/( - ¥4

=1
- 91
- 21
- @t
- &1
- oz
. - 1z
- zz
- ©Z
- »Z
sz

phN ‘ molj




132

through April 1987. Low flow for the data record occurred in July
1985, and the flow remained low until mid-1986. This low flow period
roughly coincides with the first months of the phosphate detergent
legislaticn.

Figures 5-3 through 5-7 show the influent raw wastewater
conditions. Figure 5-3d and 5-4d indicate that the wastewater
strength decreases with increasing flow. Evidence for a storm water
dilution effect is presented in Figure 5-8a, which shows that flow is
positively correlated with rainfall.

The dilution effect is not evident in Figure 5-6d, which shows
influent SP versus flow data. The time trend in the phosphorus data

does not reveal the dilution effect.
Figures 5-3b through 5-5b show that the mass loading of BODg

(BOD), total suspended solids (TSS) and total phosphorus (TP)
decreased during 1985. Although the data is incomplete,
orthophosphate (0SP) mass loading appears to have decreased since 1985
(See Figure 5-6b). The decrease in orthophosphate should be related
to the ban, while the decrease in non-orthophosphate loading (Figure
5-7b) should be related to the decrease in suspended solids loading
during 1985. Figure 5-8c shows an insignificant correlation between
non-orthophosphate and suspended solids loading. If influent soluble
phosphorus (not measured) is primarily in the form of orthophosphate,
then Non-0SP should provide an estimate of particulate phosphorus.

However, if the influent socluble phosphorus contains a large fraction



133
Figure 5-3 Piscataway, Raw Influent BODg a) Concentration vs.
Year, b) Mass Loading vs. Year, c) Concentration vs.
Mass Loading, d) Concentration vs. Flow.
200
-
BOD 1 @
mgi ]
24
4
]
BOD i ®)
kip/day A
] W W
8 : : . : : : :
80 8 8 83 84 8 8 87
Year
200 =5 ' 200 ) ) Y
1n=75 4 N=75
41099 ™ 0-2? . 1, . r0.99 = 0.26
1 » . :‘ *a N
g ] i’v""'-' wr © g I LA @
8 ] ., ‘l{... e ‘ 8 : n\. .Il- LR LR '
m LI : . * . m j 0 ! ., l.
70— 50 ———rTrrrr+r———rr—
8 BOD kip/day 24 10 Flow, Mgd 25



134
Figure 5-4 Piscataway, Raw Influent TSS, a) Concentration vs. Year,
b) Mass Loading vs. Year, c) Concentration vs. Mass
Loading, d) Concentration vs. Flow.
250
]
rss ] VA @
mg/l
50 - .
30 -
]
TSS
kip/day 3 \J_ \IA I\/W ®)
10 e . R
80 81 82 83 84 85 86 87
Year
250 4 : 250
] . Lo
- , [] . LY 'l
L] * = .. [} Y [
21 L itesw, 2 S g
. ] L ML - 1o gty . (@
B ] .n'h '.o . 0] ) - .. v
] X rm-0.57
] n=75 ] na7s
1 r099-°26 17 = 0.26
5 +t+—r—rrrrrrrrrrr— 50 ] _ojg? ,,,,,,,,,,
10 TSS kip/day 30 10 Flow, Mgd 30



9
i
A
'
L

I».

Figure 5-5

135

Piscataway, Raw Influent TP, a) Concentration vs. Year,

b) Mass Loading vs. Year, ¢) Concentration vs. Mass
Loading, d) Concentration vs. Flow.

10
™ ] '/\ @
mg/l
1.2
+ a
™ 1\ ®)
kip/day A
0'2 v g v v v
80 81 8 8 84 8 86 87